T 0ZeBWDV2GRIYMODIEIEDICHAS SISIKIT

TT02-RWD V2 RUTH—(X8,R71,/\wF)—, FEEBER(EBIFTED )1 —JILBIREF — ANTT02-RWDEAR-RICERS RUT MERERIBR UL EHTRETILTT.
®© IO R =Y=2FTTUIISATAICED, ZL—ATRBVW\DRDIEZENERET,
@ O—RR=I T BREEEBBHDAN— N —/>0>  O—)UE, VT =AU —SHRIVI—DhIiE%E £ TFEE3IETHRYOI-F U IO N> OZ{LERZEZ ZENHRET .,
@ HRAEARSLERT U I A MIN—(d. TINBOMERREG A RECEUEL,
@ 1A= )VRUT NI RV, SDRAL-ZBYRT—-I%ARECLEUI.
® FIEOT7HY AR 2> 7— ACEBEDFE7 VIRV I REERTZCET My RIY MO—-ILOBH AN EUZ.
FIADTFOAMEROVTNT— AU, B=F—PF TPIIARENGEITATZ. ALUT7F 7RIS, IEREREEORER A (CHUTETYERLLoMEF TEAR—IVRUETS . RUTMN-THRE
BEQRAYNTCHZIv—IIA NSO STEON YT U—(CHIEL. M=FILTI4EREORD S 3> NBIRTERIBEE/NT A% AEE I ZE T, RUTNFORT 7Y EReRESICE E
HUEY. RUTNETEYR- NS Sv4/0,4B0/\wT)—I0> NotREERAR | SETALDZL TV BN EFERRER NI MNEITZ A BELET .
TT02-RWD V2 drift car,This kit comes with upgraded aluminum parts

use the valued qualig/ of material made with accurate CNC machine cutting to manufacture
all parts you need. Advance performance Drift chassis kit.

Features:

(DFront seesaw steering system that has been improved in the seesaw type, to get quick smoothly handling.

(@Smart toe-in control to improve the road holding operability, can change the movement of the toe-in during acceleration and cornering by height
of the Rear Endball Mount position.

(3Steering stopper can be adjust in wide angle control by two screws.

@The In-wheel type rear hub provide a smoother suspension works.

(GWidth of the tread control by the spacer for aluminum ball end in the front and rear lower suspension arm.

Also rear power train of maintenance-oriented, the motor and gear exchange, etc. is easy, AL rear gear box, Play will hold firmly the gear without

even a large force at the time of acceleration and deceleration.

Chassis weight balance is the most important point cope when running the drift car, We make 3 types

of battery holder concerning on your car to improve the steering performance to choose 14 kind of position.

Eagle racing Gyro also included into the kit makes very stable drif run,carry out the spiniing and easy to setup to your

car TTO2RWD Ver.2, Electronics and body shell are separately require in this kit.

R
B IOV —Y-2FTUSIIRT A m Z¥—hkh—=A>a> k0=
m FFESERARARS LERT 7SI R b/~ m AR —=LRITINT
B BEOEFETIIR-IIRCESZ MNyRI> M-IV
B JO> MU A-H -~ m UY72WDRUTJ M-
m ALU7F TRy m RUT MR
m 7))L ZRELDH B ANUALFTAAE V7Y RTOZIFES

)\ NSV TIZRAA N S 2y
B 3FEFAD) WFU— (TS (M2 T14EEORS S 3V hEIRBIEE

Specifications:
Front seesaw steering system

B New steering stopper

HIn-wheel type rear hub

M Tread control by aluminum
ball end spacer

W Front center servo mount

WAL Rear gear box

M Rear solid axle

MHelical gear

W Height adjuster with
aluminum oil shock

EThree types of battery holder
(14 types of positions can be select)

B Smart toe-in control

M Caliper with brake disc

Ir%?/ro
BEMounted wheel 26mm wide hard tires

AFRAEZCSRIAS, +D(CTIBMRIAVC LTIV,
Fle. RBIASU TSSOV IEIOERZSEIDELES .

(#3318 LOCTITE 242x>0v7&I NET.0,5ml ¥350) X ANSRBAEOERIEAA-DTT,
Screw Lock is needed in this chassis. THA U FEKEBINZBZENTTVET,
Please lock the screw before using. The specification will be change without prior notice.

ARER(EI5T74 MeEERURRICRTOD s, TySOEBS (CEENMNNZEEZNDOLIA>TUEIBENTETVET , SSNERRIBHCTZHCA T OFNEZITO T,
This Item is mostly made by graphite. When you hit the edge of the graphite it will move like a jagger. To avoid this please read the following instructions.

Y

S
R CEERDVER(FAT O TBDFINED—EBSNCIT B S —> DIy E D% Y RR—N— NI TIGPRICBHERIEE R 22D, TnBVES(C
1000&B U LYY RR—-/)\-TZIDZEY, SK[UEDIFRBABOEELTVEF T, BRI TEDHBIE TLDRIRDET
Plane the edge by No.1000 sand paper then cement it using Quick Glue. We recommend to use #1183

#1183 Z—/{=91v/’))L—(5-10sec) ¥490




&Y Parts
TTOZ2RWDVZ2New Parts

S\ } I
J
o .o

2

AL ZF 7Y )T— V2
AL Steering Bar V2
(#TTO2RWDV2-01) 1Set

Y-iR—>tzyh V2
Servo Horn Set V2
#TT02RWDV2-02) 1Set

J0>ba7YRT7-LV2
Front Lower Sus Arm V2
(#TTO2RWDV2-03) 1pair

U7 07 YZA7-L V2
Rear Lower Susarm V2
(#TTO2RWDV2-04)1pair

GRT U723y957—
GRT Rear Shock Tower
(#TTO2RWDV2-05) 1pcs.

V72— &IV
Rear Linkage & Mount
(#TTO2RWDV2-06) 1pcs.

y7NT
Rear Hub
(#TTO2RWDV2-07) 1pair

BRIEIR by~
Steering Stopper
(#TTO2RWDV2-08) 1pair

7 U471 208F U -
Brake Disc W/Caliper
(#TT02RWDV2-09)1set

TTO2RWD
Parts

S

GRT X >3v—2
GRT Main Chassis
(#TTO2RWDO1 )

1pcs.

GRT J0>b23v959—
GRT Front Shock Tower
(#TTO2RWD02 )  1pcs.

S~y b
Bumper Set

(#TTO2RWD04 )  1Iset

GRT 79/{-7y+
GRT Upper Deck Set
(#TTO2RWDO5 ) 1pcs.

J0>hyIL
Front Knuckle
(#TTO2RWD06)

1pair

20V RP9I=T—L
Front Upper Arm

(#TTO2RWD08)  1pair

S

KP 48 EvF 77T Z)\—-F7

20> b7y (=FyFIV> b E-5-30>h A=ITIZI 2Z)-HIL3vTh JOVRRF UGV~ AL O7HZII>h H—RIIb
Front Upper Deck Mount Motor Mount Wheel Axle Universal Shaft KP 48pitch 77TSpar Gear | |Front Stearing Linkage AL Lower Sus Mount Servo Mount
(#TTO2RWD11)  1pair | |(#TTO2RWD12)  1pair | |(#3711V3P22-WS) 2pcs. | | (#R31-15-46) 2pcs. | |(#1082-77T) 2pcs. | |(#TTO2RWD13) 1set | |(#TTO2RWD15)  4pcs. | |(#TTO2RWD17)  1Set
Sogy S8gg
444 445%%0 4 geag
g 144443 1444445
AFPUSIR=IATUST Y | | AL FTRYIZ 2 Savtyh 2702914 TUFFRAN U7 7471-H— GRT JtyF—HIL5— A GRT J\yF—7HRIL5— B GRT J\yF—HRIL5— C
Steering Ball Bearing Set | |AL Gear Box 2 Shock Set w/Spring Antenna Post Rear Diffuser GRT Battery Holder A GRT Battery Holder B GRT Battery Holder C
(#TTO2RWD18)  1Set | |(#TTO2RWD20)  1pcs. | |(#TTO2RWD21)  4pcs. | |(#2239) ipcs. | |R31-16FMP28 1pcs. | | (#TTO2RWD22) iset | |(#TTO2RWD23) 1set | |(#TTO2RWD24) 1set
oo Il
[T
®®@®
44 Sgg
144‘44
GRT JNwFU—7L5— D AN=FT7=THTH~ U7 - NJDIVIRTHOZIL 16/30T | |AL F4I1—H-II>h A7 R A=A ey bk >v40
GRT Battery Holder D Spar Gear Adapter Rear Helical Solid Axle 16/30T | |AL Diffuser Mount Body Post Wheel & Tire Jyro
(#TTO2RWD25) iset | |(#TTO2RWD26) 1set | |(#TTO2RWD27)  1pcs. | |(#TTO2RWD28 ) 1pcs. | |(#TTO2FRD30) each2pcs 4set| |(#3944) 1pcs.
g " -~ d‘ -
FEX NFPU>D% / Screw, Bearing eftc...
Q
S &
AANFyh M3 Fyh M3x6 MEZ M3x8 MEX M3x10 MEX M3x10 FREZ M3x12 FAER M3x14 FREZ
Wheel Nut M3 Nut M3x6 Flat Head Screw M3x8 Flat Head Screw M3x10 Flat Head Screw M3x10 Button Screw M3x12 Button Screw M3x14 Button Screw
(3924-1) 4pcs 16pcs. 12pcs. 8pcs. 8pcs. 2pcs. 2pcs.
M3x12 MEX M3x25 MEX M3x4 FREZ M3x6 FAREZ M3x8 FAREX M3x16 1EX M3x20 1E% M4.8 R—JLFyr2JU1~
M3x12 Flat Head Screw M3x25 Flat Head Screw M3x4 Button Screw M3x6 Button Screw M3x8 Button Screw M3x16 Set Screw M3x20 Set Screw M4.8 Ball Nut Screw
2pcs. 2pcs. 8pcs. 2pcs. 5pcs. 2pcs. 2pcs. 4pcs.
M3x20 FREX M2.5x8 MEZ M3x4 (TR M3x5 1ERT M3x10 1€ 1050 "YU 1150 R7YU>H 1280 "7
M3x20 Button Screw M2.5x8 Button Screw M3x4 Set Screw M3x5 Set Screw M3x10 Set Screw 1050Bearing 1150Bearing 1280Bearing
4pcs. 1pcs. 2pcs. 4pcs. 4pcs. 4pcs. 2pcs. 2pcs.
M4.8 R—JLZVY1~ M4.8 R—JLZFY R R=JLRZ M3 MOySv— 850 R7U>Y 1510 R7USYH 3x5x4 ALARZK 3x5x4.5 ALARZ b
M4.8 Ball Screw M4.8 Ball Stud Ball Post M3 Dish Washer 850Bearing 1510Bearing 3x5x4 AL Post 3x5x4.5 AL Post
6pcs. 4pcs. 4pcs. 12pcs. 2pcs. 4pcs. 2pcs. 2pcs.
Q @
S - Q
S : g
ouxy imm AL ZR=H— 1.5mm AL ZR—H— 2mm AL ZR—H— 3x5x6 AL ZR—H— 3x5x15 AL RZ N 3x9 I 3x8.5 AAITVT
0O-Ring 1mm AL Spacer 1.5mm AL Spacer 2mm AL Spacer 3x5x6 AL Spacer 3x5x15 AL Post 3x9 Flange 3x8.5 Hex Flange
8pcs. 6pcs. 2pcs. 4pcs. 2pcs. 2pcs. 2pcs 1pcs.
0~ ~
~
S A723>
= /) / Option )
<4
3x5x5 ALARZ K 3x5%5.5 ALRZ~ 9V AY—k—> 3x5x6 AL ZAR—Y—
3x5x5 AL Post 3x5x5.5 AL Post Servo Arm For Futaba 3x5x6 AL Spacer .
2pcs. 2pcs. 1pcs. 2pcs. GRT OI1 hzybh GRT UI1 hzyb H>I&KO FAY—ik—>
GRT Weight Set GRT Weight Set Servo Arm For Sanwa&KO
(#TTO2FRD25) 1Set. | | (#TT02FRD25A) 1Set. 1pcs.




INSTEPO1 : Z0O>MFyINEéOr7—AD#iz/Assembly Front Arms
RFEAEEL RO TVET . O7HRT - AOBBEDFEIY MR-V OBUTIEZZEEITZIET

Ny RIBZZEBU, AT 7SR EB SN RET,

FEIIB(E, S —SAPYN=T - A1 Oy RORSSERL CTBUSIFE T, é/ M3x10 tyhZA%U1— /Set Screw M3x10

I RR=)LOBUSIAIBEZ IR 32 E I BIE T, RIFEZZEIDIENMEERET,

Fz. O77—-AC8H2 M3x10 {EXRSOFHEE TSI v—> Ol F B2 AT ZENERET,
The width of the tread control spacer for aluminum ball end is in the

front and rear lower suspension arm.

After Assembling, install it to the chassis with the upper arm and

linkage. You may change other setting using other hole position.The

chassis height can be adjusted by using M3X10 set screw.

M4.8 R—)LAYY1— / M4.8Ball Screw

1510 R—LRFY>4 /BB1510

AL 2mm AR—H— /AL 2mm Spacer

1050 R—JLRFY>Y /BB1050

M3x4 FAREZ / Button Head Screw M3x4

RA=WTFHTH— OvIE> /
Wheel adapter lock pin

M3x14 $vySRYY1— /Screw M3x14

M3x5x6 AL AR—H— /M3x5x6 AL Spacer

M4.8 R—JLZBvE /M4.8 Ball stud

M3x5 tzwhRX9Y1— /Set Screw M3x5

M3x5x12.5 ZR—H—/
M3x5x12.5 Spacer

INSTEPOZ2 : 70> hO77—-ADER{T/Mounting Front Arms _
RFEARREEROITVET , (PN =B AT NETRINCALAR - —Z BB S DL ARERFrON-MIEET, ) ' Uz
BEHDERZYAE  ZR—Y BRI ZE T, RANAR-R&F Y RI—% TS ZENERET

Figure has become the basic settings, As opposed to move aluminum spacer
with large camber and turnbuckles shaft, The wheelbase casters can be adjusted
by installing different thickness of the pin spacer.

YR7-LE> / Sus Arm Pin

1mm AR—Y— / 1mm Spacer

M3x5x8.4 ZX—Y— / M3x5x8.4 Spacer

M3x6 [MEX / Flat Head Screw M3x6 /é

INSTEPO3 : ZO0> M X7 7U>J/\—-D#iz /Assembly Front Steering Bar
KO&STHHIL T, €F—=ZF TSI N=DAFBLR L~ B DR FERU TIZE ),
M4.8R=ILFYRZAI)1—-DAIBEEEEIZET. AT PV IR EE I 2N HRET,

Make sure that the Front steering bar is smooth and clear. Assembling instructions shown in the figure.
Steering characteristics control by M4.8 ball nuts screw position.

M3x6 FAEZR / Button Head Screw M3x6

M3x5 ZyhRAJY1—/ Set Screw M3x6

M3x8 [MER / Flat Head Screw M3x8




INSTEPO4 : KF7r¥vD>,I0> MNPY/ -7 —-ADFEIZ/Assembly Front Arms & Body Mount

REEAFELROTVET, YA VT NOALZR-Y - DI BEEE B I ZE TR —%E imm ZX=Y—/ imm Spacer  _M3x10 FAER / Button Head Screw M3x10
BEYRENEFT, (OVHRASrI N RINCALIR Y -2 B BNS B DEASRFY AT — 0.5mm ZX—4—/ 0.5mm Spacer
MIEET, ) 0.3mm <4/ 0.3mm Shim

FyNIE 3FEREORT IV MYIBLTHENFT . FAIRICL O THIFHOWEHRUKEE W, 3%6.5x4 ZR—HY— / 3x6.5x4 Spacer
FeA = TEZLOBBOATIVART (—XI> MeEDRIZ TVE T,
CNSRFESETLDRT —IVEZE I BNILEFT,

The figure becomes the basic setting. Caster can be changed through
changing the position of the AL spacer of the shaft.

Three types of body Mount are included in the kit.You can choose body
mount depending on your style.

Also, we recommend reasonable price with Eagle
body mount stealth.

M3x10 F/AEX / Button Head Screw M3x10

1mm ZR—H—/ 1mm Spacer
0.5mm AR—Y—/ 0.5mm Spacer
0.3mm >4/ 0.3mm Shim

M3x8 [MEXR / Flat Head Screw M3x8

INSTEPOS5 : H—/D#iz/Mounting Servo
ZOFy NCEUSaTRER Y —R(E, LUFOYA XOYIOHERDET
FRIOY-RYTZ ML FodS v —SAUNARIESLTHEXT . FRIOY—RYT> NIH—RICERITEE . LITF ORIOIEE T v — S CHMI I ET .
ER C ATV N-CEUFFE3%x4X9TTSAR=Y—(&. AT 7V N =D TFRIORZTRUICEUTF TIEZE W,
The following type of servo sizes can be attach to this kit.

The servo mount of the upper part performs a temporary end in the chassis side.
Bottom servo mounts are mounted, then installs it on the chassis as shown below.

Note : 3x4x9 flange spacer assembly with seesaw arm and steering bar, must be connect downside of 850 R—JLA7U>4 / BB850
the screw hole.

M3x6 MER / Flat Head Screw M3x6

L =

10

3x9 7522 / Flange 3x9
3x8.5 7"AI5>Y / Hex Flange 3x8.5

X
Ve

46. 7--50. T

M3x14 FAEZX / Button Head Screw M3x14

cooooogooao ()

M3x4 FAEZ / Button Head Screw M3x4

REAB—RYU>V L /Buttom Servo Mount

M3x4 FAER / Button Head Screw M3x4
3x4x9 J3>Y / Flange 3x4x9
850 R=)LRFY>Y / BB850

M3x14 FAEZX / Button Head Screw M3x14
M3x6 MEX / Flat Head Screw M3x6

M3x10 FAER / Button Head Screw M3x10

M3x6 MEZX / Flat Head Screw M3x6

o 3x975>% / Flange 3x9
=S

= M3x14 FAEZ / Button Head Screw M3x14




I\ K7 S0 29— BERAT S avd(d, AV AN Av)FoyTZ2UoIt. SavI1Y ReElEREE3IET. ouxy
SV fEFREREORSES2-55mmTEENAIEE T . BIFHDRSIICHAEL THHELKZE, Oing 9x1.5§

Shock wrench included into this kit. This shock height adjuster function possible to D .
change at 52-55mm range, After putting the occupied oil then closed shock cap by M3 EJ/)\ @ gﬁé’c}f‘c’ajg
)

turning the shock end. ~
2AvIL>F 457
ock Wrench Piston

, ~ EZbyIrTh

INSTEPOG6 : >3vJDf#izEI0> M>3vIDET/Assembly Shocks o@
SavIIVR

Shock End

Adjust it to your preferred length Assembly as shown in figure.
FEERTETERRN v I MDEIENE VG E. 6.5X2.3 TIWZAR—H— (4pcs.)DHRNNIC6.5X1.5

FIWDZR—H—(4pcs. ) BECKZE, oy Pioton Shaft
. . . . . Oing 2.9X1.8
If the movement of the piston shaft is tight in the above setting, Please use 6.5X1.5 ‘
(4pcs.) Delrin spacer instead of 6.5X2.3 (4pcs.) Delrin spacer. 2R——Spacer 8-5’@-3% ST 1 -
8.5X1.5 Shock Body
m A VEATE QU7 c
@ FFHHDIC R—ILI>RO_EEPCHZ 1R TSI X My —% 254 REEEIDIIET @: SR ATIR IS
@ RICAFUSEBDILET. Shock Body End A
@ SWIRT1 R FHDIETHEZ., v E3aw)Fry T Z B0 LET . ) &
@ 23 IRTZEEL, BIFHOIIIY - ANEEALET . ZTYSH R )= T n
® SVIMEEEN T2t A VRICASTWB R BB EET . Spring Stopper Tension Dial
BRIEN TR IR EDIRIC(E ~ g
#12594>)(—25>R¥380 (BIFE) REEMMATREAZENTT, \& Spring
® AR CHo S OA Ve BERERUET . é)
@ 2 IRTAREBAZIN AL RVESCRE T, Saw)FryTESav) T RERDIFFES . TSRoLTIVR

2TV EZ2FRATVI) Z M —% TBOICRUTER T Ball End
© BEICIWIIY ROFFHEEEHIFHD52-55mmOEEE THHEEL TXHZEW,

m 2y 7Y’
AOR=2T)2Y - JU=> 0 1.3mmYITN, ST )= 1.2mm2—/=YIN,T)—: 1.1mm
IIZRSYI RO BEENMSBENTVEF T,
EZ R, HERHI37NAAEN TVE T, 1 (E27V(EBIFEOYES RS0,
Three different types of damper spring are included:
Green:1.3mm Soft, Light Blue:1.2mm Super Soft, Blue:1.1 mm Extra Soft.
Piston come with 3 holes built in at the factory. available 1 and 2 holes for option.

AR—JLARZA K / Ball Post

M3x20 FAEX / Button Head Screw M3x20

0Y>% / O-Ring

INSTEPO7 : UPF7 XN Dffiz/Assembly Rear Axle

ZOFYNIFA8EYF77TRIN—H A2 THNET . RIN—FTEUHI(E2F23ARD3I x 8mmFREXZA L, AN—-F7F

L—b ZX=3%7, 2K+ 7 79 T9-DIBTEELET .

EE 0 ZAN-FTOZEEE. Ty -TyEEEIEL TV 6 hFROEZZEIN. RICUTTYIN—-TvEIT> DT O
2ARDEZZSNURHAICZ 54 REEEIUAHRLE S .

REAR AXLE ASSEMBLING :
77T 48 pitch spur gear is included in this kit. Mounting the spur gear use two or three
3x8mm head screw to fix with spur gear plate and adapter.
Note : Remove the 6 screws from the upper deck for changing the spur gear,
unscrew the bottom two screws in the rear upper deck mount,
slide the front then remove and replace.

@ F7RVIAD T HEDES v —SABUFIET,
@ TORFZ 31> M, RDLSITHRIVI—BINSIELEHANIL T TEEELE T .
@ FTRYIZDHEN, BESERLBHBYIYRZIZ I E AN BTHA ROARTYS S %F 7RI (E8IAFH
FIAIINTEDEREITOED,
@ FTRYIZAD _EHED%(ESH, EATEELET.
COBR. 79752 AAEORERIZEFBIFEOS ATHREZRITOTIZE,
® ZN—-FT7%ZETFE T 2L 3X8IN "t AZ2EE3ATEEL TS,
® ROIEETZOMEPREEELFT .

@ Install the lower half part of the gearbox into the chassis.

@ Install the bevel gear into the propeller joint with the other
parts as shown in the drawing.

3 Put the solid axle to the gear box, then cover it with upper
gear box cover while paying attention.

@ IF you need the gear clearance adjustment, adjust it
with shim available separate sale.

M2.5x8 MEX / Flat Head Screw M2.5x8

1280 R—=ILRF7U>Y / BB1280

® Use 2 or 3 Pcs of 3X8mm button screw when spur gear hold. I {.
® Continue to assembling the other parts. L”§ .\
Q
O

1150 R=LR7Y>4 / BB1150

<)
) &)
M3x8 MEX / Flat Head Screw M3x8 [
1150 R=JLAFY>Y / BB1150
a
N g

3x7.5%x2 AR—Y—/ 3x7.5%2 AL Spacer \

M3x8 [MEX / Flat Head Screw M3x8




INSTEPOS8 : U77—-AD#iz/Assembly Rear Arms

REEAFZEEROITVEYS, O7HR7 - AOBBEMETY MR-V OBYIMIEZZEEIZET
NoYRIEZEZEL., FEEEE I 3ENHRET 1mm ZX—H—/ 1mm Spacer
B, S —SAPYN=T - LA Oy RORSSERL CTHUTIFET

I RR=ILOBSHIBEZERDT 32 ZEIBIL T, RIFEZZEIDENMEERET .

Fe, O77—-LICHB M3x10 1EXRSOFEHESTIr—> 0l B2 REITIENEEKFT,
The width of the tread control the spacer for aluminum ball end is in the

front and rear lower suspension arm.

After Assembling, install it to the chassis with the upper arm and

linkage. You may change other setting using other hole position.The

chassis height can be adjust by using M3X10 set screw.

M4.8 R=JLFy 291~/
M4.8Ball Nut Screw

M4.8 R—JLZ91— /
M4.8Ball Screw

1510 R=IAFY>Y / BB1510

M3x4 FAEZX / Button Head Screw M3x4

M4.8 R—JLZAHYR / M4.8 Ball Stud
3x5x10.5 AL AX—H— / 3x5x10.5 AL Spacer
M3x10 tzybAHY1— /Set Screw M3x10

1050 R—ILRPUSY /
BB1050

M3x14 FvyFRYY1— / Car Screw M3x14

e - -

INSTEPO9 : U77—-AD#iz/Mounting Rear Arm
RIEEARZEEBOITVET, (PYN—HRSr TR RICALZRR -T2 B BNSH DL
RERFVIN-IMFEET, )

EHORBIYALY  AR—Y 2B IBIE T, RANAR=ARFVRI—%RAET DT
EMERET,

Figure has become the basic settings, As opposed to move aluminum
spacer with large camber and turnbuckles shaft, the wheelbase casters,
can be adjust by installing different thickness of the pin spacer.

M7vy>+v— / Dish washer

M3x8 [MEX / Flat Head Screw M3x8

M3x6 [MEX / Flat Head Screw M3x6

BRY—Fh—T1>3>FO-N
it FEEICEDET, U7 MEHE TS, AV— M —(>T0 bMO-ILHERENTVEY
ARO2mm ALZR—Y DA X ZEBIBET, M—ANELEEEEIZENTEFT,
VP b= —SOREEEEIDIILCED BEARN-AZZERRETI .
Smart toe control system,Rear toe-in angle changes according to the movement of the chassis height.
You can change the amount of the toe angle.By changing the size of 2mm AL spacer on the right figure,as shown below.

3x12

M3x12 FAREZ / Button Head Scre

2mm AL ZRX—H— / 2mm AL Spacer

M4.8 R—JLXHU1— / M4.8Ball Screw




AR=JLRZ K / Ball Post

wIDERD{TI}/Mounting Rear Shocks

yrs3

INSTEP10

M3x20 FAEZR / Button Head Screw M3x20

HFEARZELZOTVET,

0Y>4 / O-Ring

NAb / AL Post 3x5x4.5

3x5x4.5 AL J]

(AN

M3 Fwb / M3 Nut

You can change shock movement by changing the mounting position,

HUR=OEYTAI0 A IWDFEANTTEEESTEP: 6% R
Setting of the shock oil and springs. Please check the STEP:6.

BUHIBEEEI DTN -OBNEEEZDENTEET,
The figure has become a basic setting.

M3x6 MER / Flat Head Screw M3x6

Srad

Front Bumpe

ing

N>/ —dfZ/Mount

INSTEP11

HMe2Z (00> M —ZEUEUHI TR,

Assembling front bumper properly is shown in the figure.

=
3
z
™
=
~
pa
B
.‘J
[
=

ARZb / AL Post 3x5x15

3x5x15 AL

M3x8 MEX / Flat Head Screw M3x8

D#iz/Mounting Rear Diffuser

BE3CT1T1-F-ZEOM T EXTEELEY .

Put AL diffuser mount to the gear box.

[

F171—Y

IVIZNEIELET

Uy
7
—STHS

44

ALT(J1-H-IU> Mt
T4I1-H-UIRES

INSTEP12

M3x10 MEX / Flat Head Screw M3x10

Attach the diffuser in between the diffuser mount and chassis, and hold

it by screws.

M2vy>+v— / Dish washer

)
1A
A

M3x6 [MEXR / Flat Head Screw M3x6

[ - ¢
RSN

NEZIRN
)

2 l’t

)

/
\

M3x8 MEX / Flat Head Screw M3x8




NSTEP13 : \wrU—v¥DU> MD#iz/Mounting Battery Mount

A2 =IIN\yFY-I T M BUTIFF T .

NyF)—=3> MNIBER OISO Y MMIBLTLEIOT, BIFHCENETEEL W
1Z&W,

BROIYVY NIGE. BUFHIBEZEE I ZET. EE/NTDANEEYL/\vF-HAIDEEN
1TAEI.

The main chassis comes with one of the battery mount.

This kits are available in three types of battery mount that’s shown in the figure
below, There are differrent types of batteries,You can change it to your own
choice.

You can set up the chassis balance by holding position of battery holder.

3x5x4 AL RZb / AL Post 3x5x4

M3x6 [MER / Flat Head Screw M3x6

M3x10 MEX / Flat Head Screw M3x10

A= NyF) =RV - =B ED,

3TN T —(CHIEU. M= T14FBBORS S 3V NRIRTERIRE RN A AR IBET, RITNFOZT T )RS5 (CE_ EELET .
Chassis weight balance is the most important point copes with three kinds of battery by drift car and improves steering
performance more at the time of the drift by being able to choose 14 kinds of positions.

@ ore ©
44 “€8gg “¥9gg <
ga&g g@g égggééé

GRT J\y7)—R)LF—
GRT Battery Holder
(#TTO02RWD22)

1set

GRT /\wFU—)LF—
GRT Battery Holder
(#TT02RWD23)

GRT /\wFU—k)LF—
GRT Battery Holder
(#TTO2RWD24)

1set

GRT J\y7)—R)LF—
GRT Battery Holder
(#TT02RWD25)

1set

INSTEP14 : 7v/(—7vFD#iZ/Mounting Upper Deck

KA =ITTYN-TYFEVT 2T T4 —ZEUSFE T

HESE(CIELEUTITIZE L,

Attach the chassis stiffiner to the main chassis.

The figure shown correctly.

M3x10 [MEZX / Flat Head Screw M3x10

M3x12 [MEX / Flat Head Screw M3x12

M3x25 [MEX / Flat Head Screw M3x25

>

D

M7y~ / Dish washer ﬁ\
é/\

3x5x5 ALRZK / AL Post 3x5x5

MYy<+v— / Dish washer

N
) Ve
N K[ \l-

e 1\
NN I

|




INSTEP15 : T—%—®DH{d/Mounting Motor
EoAvERE
Ay MO RPIZIC(E, 16T/30TOAUBLETMEDNTENES
I ABOAN-FT7(3488YF77TTY,
BAN BEEPRR, 51701/ RTE—I-ADBIBEAEEI
UET. taHOE—AVBIRICE, +OEBNIBETT,
£, BEVNDE—I—1110.5T 5L AE—F—RB(E2205 24 THIEDE
AR THSBEISELET
TOEREE TESCEE— S~ ADBEREIBMEINIE, DUFIREHEE
BMOMITHRL THR,
BAIDTANFE, ESCEE—Y—DiRER 1 5HECEIRL T,
FNEN70°CLLEICBBRVECL, BEORENHHAE, E-AY
£ RNEVEDICSHRL TLA,

Pinion Setting

This kit has already 16T / 30T solid axle and 48 pitch 77T
spur gear.

The motor current will change, depends on the tracks surface,
air temperature and tire compound.

Please be careful in choosing the kind of 48 pitch pinion you
use.

If you try to test the 10.5 brushless motor, we suggest you to
use 22 to 24 teeth pinion gear.

During the first test, please monitor the temperature of the
ESC and motor every 15 seconds.

If there is excessive heat more than 70°C, you must change
into small pinion gear.

But if there is no excessive heat of more than 70°C, you can
change it into higher pinion gear step by step.

INSTEP16 : /K1) DER{d/Mounting Wheels
AL VIRANWOEFF. TO MNYTOTIRINIME S %EIEU. 75 "

£8)\7. A NOIETF OV Fy NCEELET AN, R T =
Mounting the wheels into the chassis as shown in “\j‘("/r\‘\‘\‘ <) ;)\\J g G—1s ~ e
the figure. ;ﬁ§\.' . 3 Sl o o
“J\l"‘ e ﬂ\ y “
NS ) 0 W
o J < )
Ny

INSTEP17: X D#A/Mounting ESC & RX
NyF)—ORARERS S AL TEBOFIN, S =7y -FTvFOHVNTWBIBAR(C, )N
IVALLESCEL =N EEL TEEL,

Equip and replace the ESC and receiver depending on the shape of the
battery position and balance.




INSTEPO18 : St10DEE >+10D#EE / Mounting Gyro
KESZE(CUT, 79\ -FTyFEEOAFIEBCSv/02mET - TEELF T,
Mounting Gyro is on the back side of upper deck. See figure and check the
direction of Gyro either A or B.

od

el
|
(e}

/fl"" >
]
ﬁ@@

{7

\v=/(

BI5E9I4 ML —bD#EIZ / Optional Rear Diffuser Weight Plate

@ AL T4T15 XV M —SCBYF I E T, @ Install AL diffuser mount into the chassis.

@ SY—JEAL T4 NORBICUTT 4 I15—%#3RUIAH. EEBICUT @ Install rear diffuser between the chassis and AL diffuser mount
1ML —-hOBEXATEELET. then fix with the weight plate.

@ FYNIE5GDITA MSERFBELTVET . BEBIEUTITAMITIANT @ 5pcs of 5g weight in this kit. Fix weight on a weight plate
L—MNCEELTLZE L, if you need.

@ RBIFEDIIA NeBE AT BIET. EB(C5gDIIA MISEIBNFEEITSIEN @ You can buy additional 5pcs of 5g in case you need more heavy.
HRFET, Fix on weight plate using a set screw of M3X10. I ¥

ZOBEMIX100TY A 1-ZANTIIA ML —MNEELEY .

[ ] [ | [59][sa] [s9] [59] [s9]
i

L)
T
[59][50][5o][59] [5s]  [50][50] [3o] [59] [30

i =] EIE

=0Oon B.
B - 1555 PEARGS B AL -T2 a B CTAFEN BRI HRBEARINADET . S<ETE, A~V IIRFIHE R (E, A~ k- AR—SHSEIEREAORS MBI RR0ET,
;@Egm;bﬁﬂ.%\ BHT RN HHHECHUBERBANS 3 7BLUAICSHVEDEWEEINEEEDSSE TOEEEET., (RBHSCEBARODNI 3L — MBETT, AL
(CRELTHREN,)
RBEIERE - 1545, BRDEABIL. PSP ORE P BEDEEN NN LB EIEEAROIIE, KBRS EBIIE, BRSO I— N WHRBEE 2K ERICLS
HBE, (HRFLDEEFEIN T,
COEROERICONTA— /L. CORROERNSEL VN R HEEOEEEAVER A,
2TORRIEFEENZHIC TSN T+ CREREINTEOTY ., TNOX. ERIIEBT3EEISNET. AREERUERT LY. 1-Y—(HEMNSETZ L TOBEISHL TR
EEFZEIEEAGRULILITRDET , EOLIRIGECH. TORBORMZEB X BESEZEVERA.
HRTCRATA — 7 BR (S, AL, TOMBSEE TSR OEREEIRTER s, AREMAL TELE, WIBEH A MBIMETNCESIBE, BRCIL—IOREEELaEA,
M2~ EREFERUURDREREE I 2IENABLET . BRICHERIZOENTEVELESEITHICEEITE,

BRFEHINWTOEREREE IS - —-ER
HAMNREDERPI— REHREORRICHIA-S2 52BN OGS UEN D IHEE RIEIRINERDET
AEIBY—LR(IOEFLTE, 1= -F-EZNTUAH-TITOTLVFEIOTHRLEDEZEW,
- BRREHCOOEELU TR BHRIPRE(CEC ISz S 8 TTREE T,
FREERFADIZ S FIEABFOL > — b (&, 1 —J IV ERFFHIERTOBABODN 2EBADEI NG T MECRDEY
AUNRELTF SV (TNBHERVDIIRIEDM RIMRDET S )
AREPAGRPABIBHOF SEAREEE I BIHENDBDET . TR,

IMPORTANT :
@® To avoid personal injury, Be careful when using tools.
@ Disconnect all the battery when the kit is not in use.
(3 Please don’ t use this kit on the road that will cause of vehicle traffic.
@ Keep out of reach of children under 14 years old.
® You must immediately disconnect all the electronic parts such as heatsink,PC board may be hot and might cause of burns.

T440-0842 ZEBHBStEHEER62-79
EHE‘ E Rﬂ"”ﬂ L EOft, CERENCRELUABREBHNADEEN.
weA=J - B—EXNT>4— : servicell@eaglemodel.com




